Choose Category

     Quick Search   Minimize
  

Product List
Kaddy Kart Hub & Spindle Assembly
6 Bolt for Duals
Quantity 
 

 

 

KeyQtyPart #Description
11705238 Spindle & plate welded assembly
21802668 Hub assembly, 6 bolt Includes: bearings, races, seal, cap, bolts & nuts
31120-127 Bearing 1 5/8" bore
41120-018 Bearing 1 1/4" bore
51310050 Seal, 2" I.D.
61108-032 Flat washer, 3/4 X 1 3/4 X 6GA
71102-035 Castle nut, 3/4-16 UNF
81104-024Cotter pin, 5/32 X 1 1/4
(Not Available)
91302-206 Dust cover
101120-015 bearing cup
111120-118 bearing cup
121802571 Hub & spindle assy for walking tandem
136102-234 Wheel nut, 9/16-18 UNF
146100-473 Wheel stud, 9/16-18 X 1.875